
BEFORE THE ILLINOIS POLLUTION CONTROL BOARD

IN THE MATTER OF:

PROPOSED SITE SPECIFIC )
RULE FOR CITY OF SPRINGFIELD, )
ILLINOIS, OFFICE OF PUBLIC )
UTILITIES, CITY WATER, LIGHT ) R09-8
AND POWER AND SPRINGFIELD ) (Site Specific Rulemaking — Water)
METRO SANITARY DISTRICT )
FROM 35 ILL. ADM. CODE )
SECTION 3 02.208(g) )

NOTICE OF FILING

TO: Mr. John Therriault Marie E. Tipsord
Assistant Clerk of the Board Hearing Officer
Illinois Pollution Control Board Illinois Pollution Control Board
100 West Randolph Street James R. Thompson Center
Suite 11-500 100 West Randolph, Suite 11-500
Chicago, Illinois 60601 Chicago, Illinois 60601
(VIA ELECTRONIC MAIL) (VIA FIRST CLASS MAIL)

PLEASE TAKE NOTICE that I have today filed with the Office of the Clerk of
[...]
The proposed Site Specific Rule for an alternative water quality standard for

boron is requested to enable the District’s Spring Creek Plant to accept a pretreated

industrial effluent stream from CWLP ‘ s power station. Operation of the air pollution

control systems at CWLP’s power plant causes elevated concentrations of boron in a

plant effluent stream that is proposed to be transferred to the District’s Spring Creek

Plant. CWLP’s power plant is a critical power supply for the City of Springfield (“City”)

and surrounding communities. The proposed site specific water quality standard for

boron is necessary to enable CWLP to operate its power plant in compliance with its

NPDES Permit and State and Federal air pollution regulations.

Petitioners’ Petition and testimony offered at the hearings demonstrated that

treatment to the general boron water quality standard of 1.0 mg!L is neither technically

feasible nor economically reasonable for the portion of the Sangamon River to which the

District’s Spring Creek Plant discharges, to its confluence with Salt Creek, and in the

Illinois River 100 yards downstream of its confluence with the Sangamon River. The

Petition and testimony offered at the hearings also demonstrated that alternatives to the

6

Electronic Filing - Received, Clerk's Office, January 29, 2009 
              * * * * * PC #5 * * * * *



proposed Site Specific Rule would have significant economic impact on CWLP and its

customers (including City residents) and that its grant is not expected to harm the aquatic

life in the waters downstream of the District’s Spring Creek Plant discharge or have a

negative impact on the current use of the receiving waters.

IV. DISCUSSION

A. November 3, 2008 Hearing

The following information was presented at the November 3, 2008 Hearing in

direct testimony and in response to questions of the Board and PRN.

Petitioners presented seven witnesses at hearing: Dave Farris, CWLP’s

Environmental Health and Safety Manager; Gregg Finigan, CWLP’s Superintendent of

Production; Doug Brown, CWLP’s Projects Director; Don Schilling, a Senior Associate

Chemical Engineer with Bums & McDonnell (“Burns”) in Kansas, City, Missouri,

testifying on behalf of CWLP; William Brown, a Senior Project Manager with Crawford,

Murphy & Tilly, Inc. (“CMT”) in Springfield, testifying on behalf of the District;

Deborah Ramsey, a Chemical Engineer with Hanson Professional Services, Inc.

(“Hanson”) in Springfield, testifying on behalf of CWLP; and Jeff Bushur, an

Environmental Biologist with Hanson, testifying on behalf of CWLP.

Also present at hearing for CWLP and available to answer questions were Bill

Murray, CWLP’s Regulatory Affairs Manager, and Sue Corcoran, an Engineer in

CWLP’s Environmental Health and Safety Office. In addition, Carl Weilert, of Bums,

was also available to answer questions on behalf of CWLP. Present at hearing for the

District and available to answer questions were Gregg Humphrey, the Director and

Engineer of the District; Jeff Slead, Operations Supervisor at the District’s Spring Creek

7

Electronic Filing - Received, Clerk's Office, January 29, 2009 
              * * * * * PC #5 * * * * *



Plant; John Drake, of CMT; and Justin Reichert, the District’s attorney. Present at

hearing for Illinois EPA and available to answer questions was Robert Mosher, Manager

of the Bureau of Water, Water Quality Standards Unit. Finally, present at hearing to ask

questions of Petitioners and Illinois EPA were Traci Barkley and Stacy James of PRN.

1. CWLP’s Facility Operations

CWLP owns and operates two power stations, referred to as the V.Y. Dallman

Power Station (“Dailman”) and the Lakeside Power Station (“Lakeside”), and a potable

water treatment plant at 3100 Stevenson Drive in Springfield. Pre-Filed Testimony of

Dave Farris, In Support of Proposed Site Specific Rule at 2. These plants generate

electricity for the residents and businesses in the City and provide potable water to the

City and surrounding communities. Approximately 186 people are employed at

Daliman and Lakeside, and an additional 19 people are employed at the potable water

treatment plant. j The facilities are staffed twenty-four hours per day, seven days per

week. Id.

Dallman has an electric generating capacity of 352 megawatts and is comprised of

three coal-fired units: Units 31, 32 and 33. The Daliman units were placed into

service in 1968, 1972 and 1978, respectively. Id. Units 31 and 32 are identical, each

having 80 megawatts of generating capacity. Ici. The cyclone boilers in Units 31 and 32

operate at 1,250 psig and 950°F. Unit 33 includes a tangentially fired boiler and has

a generating capacity of 192 megawatts. Unit 33 operates at 2,400 psig and 1,000°F.

Id. Each of the three Dailman units is equipped with a flue gas desulfurization system

(“FGDS”) that removes over 90 percent of the sulfur dioxide from the unit’s flue gases.

1c1 Selective Catalytic Reduction (“SCR”) air pollution control systems for nitrogen

8

Electronic Filing - Received, Clerk's Office, January 29, 2009 
              * * * * * PC #5 * * * * *



oxides (“NO”) removal were added to all three Daliman Units in 2003. Id. CWLP

currently operates the SCRs during the ozone season (May 1 through September 30) to

remove approximately 90 percent ofNO from its air emissions at the Daliman units. Id.

at 2-3. The SCRs will begin year-round operations in July 2009, to assist in control of

the mercury emissions. Id. at 3.

Lakeside began operation in 1935. Id. Originally, there were eight boilers and

seven turbine generators at Lakeside. Id. Only two boilers and two turbine generators

are still in operation. Boilers 7 and 8 are identical 33-megawatt cyclone coal-fired

units. Boiler 7-Turbine 6 went into operation in 1959, and Boiler 8-Turbine 7 began

operation in 1964. Both units operate at 850 psig and 900°F. Id. Lakeside will be

retired in the near future. Id.

Total coal consumption at the CWLP facility averages 1.1 million tons per year.

Id. The ash handling practices at CWLP are typical for a coal-fired power plant. Id.

Bottom ash and fly ash from all existing units are sluiced to ash ponds. Id. The raw lake

water used for sluicing is obtained from the once-through cooling water systems for

generator condensers. Id. Three separate ash transport systems serve Dallman Units 31,

32 and 33, and Lakeside. Id.

CWLP operates two ash ponds. Id. Typically, the Dallman fly ash and bottom

ash sluice water is pumped to the north ash pond, which is commonly known as the

Dallman Ash Pond. Daliman Ash Pond also receives wastewater treatment plant

sludge and leachate collected from the scrubber sludge landfill adjacent to the ash ponds.

Id. The south ash pond, known as Lakeside Ash Pond, has an earthen berm dividing it

into an east and west portion. Id. The Lakeside fly ash and bottom ash sluice water is

9

Electronic Filing - Received, Clerk's Office, January 29, 2009 
              * * * * * PC #5 * * * * *



normally discharged to the west portion of the Lakeside Ash Pond. RI. The east portion

of the pond, referred to as Lakeside East Pond, receives lime sludge from the filter plant

and miscellaneous water streams from Daliman, including the FGDS effluent water. RI.

Flow rates into the ash ponds vary, but depend principally upon the generating units in

service. Id.

A new electric generating unit, referred to as Dallman Unit 4, is currently under

construction. Id. at 4. The Dailman Unit 4 will include a coal-fired boiler with a rated

capacity of about 2,440 million Btu/hour and a steam turbine-generator with a nominal

capacity of 250 megawatts. jçj. The new boiler will be equipped with low-NO

combustion technology and the following air pollution control systems: SCR, a fabric

filter, wet flue gas desulfurization, and a wet electrostatic precipitator. Id. Dallman Unit

4 will utilize a dry ash handling system. JçL

CWLP’s potable water treatment plant has a capacity of 48 million gallons per

day (“MGD”). Id. A conventional lime-softening/filtrationldisinfection process is

employed to produce potable water. RI. Five clarifiers and 12 filters in the treatment

process remove sediment and particulate matter from the raw lake water. Id. Thickened

sludge from the clarifiers and backwash water from the filters is discharged to ash ponds

located north of Spaulding Dam. Id. The volume of sludge and backwash water

discharged to the ash pond system varies and is dependent upon production volume and

raw water characteristics. Id. During periods of warm weather, powdered activated

carbon (“PAC”) is added to the incoming lake water for control of various pesticides and

herbicides. The PAC also assists with taste and odor control. Id. The majority of the

PAC is removed in the clarifiers and disposed in the ash ponds. RI.

10

Electronic Filing - Received, Clerk's Office, January 29, 2009 
              * * * * * PC #5 * * * * *



Lake Springfield, a 4,224-acre reservoir constructed in 1934 by impoundment of

Sugar Creek with Spaulding Dam, supplies the cooling water for the CWLP complex,

which is also the primary source of potable water for the City and surrounding

communities. jj The two major streams flowing into Lake Springfield are Sugar Creek

and Lick Creek, which drain into the lake’s upper end. Id. The majority of the

consumptive use of lake water for the CWLP complex is ash sluicing water, accounting

for 3.9 million gallons of lake water usage per day. Id. at 4-5. Supernatant from the two

ash ponds, which receive a variety of materials, including miscellaneous water streams

from Dalirnan and Lakeside and the FGDS effluent water, flows into a clarification pond,

which also provides settling and neutralization, before it discharges into Sugar Creek

under a NPDES permit issued by Illinois EPA. Id. at 5.

2. The District’s Spring Creek Plant Operations and NPDES
Permit

The District owns and operates the Sugar Creek Wastewater Treatment Plant

(“Sugar Creek Plant”) and the Spring Creek Plant in Springfield. Pre-Filed Testimony of

William Brown, In Support of Proposed Site Specific Rule at 2. The Sugar Creek Plant

was put into service in 1973, and treats wastewater and storm water from the southeast

and eastern sections of the City and adjacent service areas. Id. The Spring Creek Plant

was constructed in 1928, with major improvements in the 1930s. Id. It handles

wastewater and storm water flows from the southwest, west and northern parts of the City

and surrounding service areas. Id. The last major improvements to increase the capacity

of the Spring Creek Plant were constructed in 1975. Id.

The population served by the Spring Creek Plant from 2000 U.S. Census data was

90,300 and increased just over one percent per year on average for the previous ten years.

11

Electronic Filing - Received, Clerk's Office, January 29, 2009 
              * * * * * PC #5 * * * * *



It is an activated sludge treatment plant that provides treatment and removal of

biological oxygen demand (“BOD”), total suspended solids (“TSS”), ammonia and

bacteria, and consists of the following main unit processes:

1. Screening for large solids removal;

2. Grit removal for removing heavier sand and grit particles;

3. Primary clarifiers for removing solids and biological matter;

4. Aeration tanks for the main biological treatment process;

5. Secondary clarifiers for removing the remaining fine solids
particles (activated sludge is returned from these clarifiers to the
aeration tanks);

6. Disinfection, performed on a seasonal basis from May through
October;

7. Anaerobic sludge digestion to stabilize primary and secondary
waste sludge, which is then stored (biosolids are land applied when
weather permits); and

8. Excess flow clarifiers to provide primary treatment during high
flow storm events.

Id. at 2-3.

The Spring Creek Plant, which discharges its effluent into the Sangarnon River at

the confluence of Spring Creek and the Sangamon River, flows into a 72-inch diameter

concrete pipe and is conveyed approximately 5,990 feet before discharging into the

Sangamon River. Id. at 3. The 72-inch outfall sewer was constructed in 1973. Id. The

7-day 10-year low flow in the Sangarnon River upstream of the Spring Creek Plant

discharge is 54.8 cubic feet per second (“cfs”) or 35.4 MGD. Id. The 7-day low flow

observed by the Illinois State Water Survey (“ISWS”) per its 2002 map of the Spring

Creek Plant discharge is 17.5 cfs or 11.31 MGD. Id. The Spring Creek Plant has a

12

Electronic Filing - Received, Clerk's Office, January 29, 2009 
              * * * * * PC #5 * * * * *



seasonal disinfection exemption that only requires disinfection for the months of May

through October. Ich

The Spring Creek Plant operates 24 hours per day, seven days per week, and is

staffed by seven full-time operators from 7 a.m. to 11 p.m. Id. There is a separate

maintenance crew on site eight hours per day, five days per week. Id. It has an average

design capacity of 20 MGD. Monthly flows in 2004 through 2006 have ranged from

11.8 MOD to peak flow of over 50 MGD. j The design maximum flow of the Spring

Creek Plant for complete treatment is currently 50 MGD, which is greater than the 2005

peak of 49 MOD, but 49 MOD puts the Spring Creek Plant at 98 percent of its rated

maximum capacity. Id.

On average, the discharge of the Spring Creek Plant is less than the 7-day 10-year

low flow of the receiving stream, the Sangamon River, which is 54.8 cfs or 35.4 MGD.

Id. at 4. A Spring Creek Plant 7-day low flow of 11.31 MOD has been used for

calculating the boron concentration under the scenario for the proposed Site Specific

Rule. This flow rate is based on the 7-day low flow presented on the 2002 ISWS

map, the latest available. Id. Daily effluent flows as low as 9.29 MGD were observed

during an atypically dry September 2007. Id.

The requirement for complete treatment of flows to the Spring Creek Plant is

detailed in the District’s NPDES permit (No. 1L0021989), which expires July 31, 2009.

Id. The District anticipates there will be changes in the current NPDES permit upon

renewal. Id. By July 31, 2009, its current expiration date, construction of a new

treatment plant should be underway, which will require modifications to the NPDES

permit due to the increased hydraulic capacity. 1c1. The District has given consideration

13

Electronic Filing - Received, Clerk's Office, January 29, 2009 
              * * * * * PC #5 * * * * *



for the reduction of ammonia nitrogen and total phosphorus to meet Illinois EPA

requirements in their future treatment facilities. IcL

Based upon the 2006 plant influent data, the carbonaceous BOD5 (“CBOD5”)

concentration ranged from 157 to 214 milligrams per liter (“mg/L”) with an average of

172 mg/L. jç The CBOD5removal after primary, secondary and tertiary treatment is

about 98 percent, for an average effluent CBOD5of approximately 3 mg/L. Id. The TSS

concentration has a range from 132 to 307 mg!L with an average of 198 mg/L for 2006.

Id. With a removal rate of over 96 percent, the discharge to the receiving stream had

only 7.3 mg/L of TSS on average. Id.

Although not designed for nitrification, through operational adjustments to the

Spring Creek Plant, the District has been able to meet its seasonal NPDES permit

requirements for ammonia nitrogen. j at 5. Data from 2006 shows a reduction in

ammonia from an influent value of 12 mg!L to 1.38 mg/L in the tertiary effluent, which is

over 88 percent removal. At the present time, ammonia nitrogen loading is at the

Spring Creek Plant’s maximum capacity, but recommended plant improvements will be

designed to provide ammonia nitrogen removal. Id.

Total phosphorus removal is not currently regulated by the Spring Creek Plant’s

NPDES permit, so influent and effluent data values are not available, but plant expansion

recommendations will take into account phosphorus removal requirements expected in